

# DR. C.L JADIN

M.D., M.B.B.S. -LOUVAIN-BELGIUM-  
PR. No : 1468189 -SOUTH AFRICA-  
1286/1 -BELGIUM-  
SAMDC: MP238546

POSTNET SUITE 33  
PRIVATE BAG X153  
BRYANSTON 2021  
TEL: 011-465-9493  
FAX: 011-460-1670

## TREATMENT PROTOCOL FOR ADULTS PRESENTING WITH INTRA-CELLULAR INFECTIONS FOR SEVEN TO TWELVE DAYS ACCORDING TO WEIGHT.

Antibiotherapy prescribed every 3 weeks, dosage depending on weight and tolerance.

1. Doxycycline/Doxitab 100mg twice a day  
Ciprofloxacin/Ciprofloxacin/Ciprobay/Ciproflox 250/500mg twice a day or  
750mg twice a day (over 90kg)
2. Tetralysal 300mg twice a day  
Flagyl /Metazol/Metronidazole 200mg twice a day, or three times a day: 400mg  
twice a day NO ALCOHOL
3. Minomycin/ Minocycline/Cyclomycin 50mg three times a day or 100mg twice a  
day  
Rulide/Roxsibid 150mg twice a day/ Clarithromycin/Spectrasone  
(macrolide)- DIZZINESS
- 4a. Dalacin C /Clindamycin 150mg tds/qid or 2 x 3 per day - Diarrhoea (treatment  
in South Africa)
- 4b. Vibramycin/ Doxyhexal 100mg twice a day, three times or four times a day  
( available overseas only)
5. Tetralysal 300mg twice a day  
Augmentin 375mg three times a day or 1000mg twice a day
6. Doxycycline 100mg twice a day  
Avelon 400mg taken with supper
7. Nucotet/O-4 Cycline/Oxypan 250mg three times a day/qid  
Nystatin drops 10 drops twice a day
8. Tetralysal 300mg twice a day  
Dapsone 50mg/100mg twice a day
9. Doxycycline/Doxitab/Doxycyl 100mg twice a day  
Tavanic 250mg/500mg twice a day
10. Klacid 500mg twice a day  
Augmentin 1000mg twice a day if H. Pylori is positive